2/8/00

evisd

-
== .
-
- .
HE -
- -
» f—

MB-6A
Part No. 1349861

- - ¥ o -
] e - o=
: .
A - -
H :
: L
H - . Bty
H S5 e -
. —
- I
R . .
’ e e " - =
I ) L. .
LS . -
i A . L.
z " 4
. . Pl e
. L, .
- - H
o e ——
L - purp
z - Lad
H [
B s
- - =
Lo . —
= - .
= . . %
- 3
£ : 4
B H H
T —— :
H ) i
: i
L -
i -
h
N
H
i
L
H
h
H
L
H
L
h
L
H
i
L
h
L
L
..... - e, S - e ———————aam e S -

h
. B o —— e .
z i D
B H -
- by i .
< ! - =
i ! - -
b i T
i H < : |w
£ e R ,# =
< : Ll
s e ="
= DT N I T 1
i - oot -
. - :
) m e FE H 1
: L i
- b ettt ———— i : :
H : T uﬁ. H ad_= " :
b H ] A '
B 1 ' . H H H H i
H ! F— H — H
H H - ] s
< i - R 4 i
H —— : -— 1
L z d——
H ] -
m e ————— —_— —— — T H r -l. .h_
= ——
z b
Z . P
b 1 L |...|;.f.r
. H - .
H 1 : .....dr
a - ———— - 1 H -
e
- 1 -
: 1R e
1 I N S
- -
S - et “ S ———
: - 1 S =z
i H S ¥ T
: ! : e i i
d : . - =
M : by = b
A H : HERC I a~ L S
- : : S
. s —
H -~ - i
H : [ -
: X 1
: i ¥
H | ko
- 1
. 1
H - H o
H H ) 4 i
: emmmmmmmes = i i
: : : ! H
: LT - -
H HE PR ] .
- Dmad D ol
e 2 T IoLal R
. : : : L
e - H
[ oL K -
P Sl . :
* R e %
- = I S .
: - H [
- H %.- [ ol
o, P H o
H . . e, ! ! —————
i T . _ !
: . H- e i
H L= F— "
1 HE : e -
i P : r o -
i .y oo : ! r b
n H - B H
r h L
- 1
b r
: h——————-. .m
= i
..... - ———— - R R
P T
S -
A Al
T
H Pt . JE—. "
I PE— _ 1 -
b ——— i
. !
- -
- S -
i P
==t i e
et : i el . -
. h EE I PR el
= .- - -
LS e e -
: : B T =ika |~ I
= - = i . ——
H LI B = T W
< —_——— . H =
- z - - . by B ———
- = o T : <
- I
* L
H W - —_ -
- . -
: -
- . Y -
! e L.
. : . 4
- i . hy
H . o e T el e
L ; o
- : -
. T pemeeeemeem————— e
- ) 2 [TELE
- . e e Lk T e T 5
. i
- - A
3 - O POt
-, : h R
:
. - Jlrrr..}rr
- _—
" L
-
.

g g™y
—

et Ui,

¢

g .

Pl Yo b

H

R .
Lo

= .

. =
C e e
- -
o .
It H.
- RN
R Lo
- - e,
. .ﬂ - o
. T
[ -~

W m o - ¥ e
S : § e +
A= RS :
Rt e e - -
- =" a3

e g o

R
o .
PR |
B

- -I.4 .
- . H
. [y H
..... - H

imsrrsrara s smssmssmsrem = maies seim mmmmim mmmmmm—e- = A
- ~ - ———— ——————————— -

A Pentair Company

AADELTA

i e = eey e = e peymee yn eRe e eeREE L M aAm R gy 8 P P L 1 e

:

Fage 1/MB-GA/FH

RN R O A T P U U T FPNPCY [T B P TP B RN




AL

REE
NO.

1
Vs
3
4
5
6
7

7A

8

9
10
11
12
13
14
15
16
17
18
21
24
23
24
25
26
27
28
2OA
288
25
=0
A0A

PART NUMBER

O1-02-120-1711
1347287
1347286
1347285
1343504
1347280
1347268
1347194
1347271
1342988
1343054
1342589
1347232
1347267
1347289
1347288
OFPTIONAL
1347233
901-01 -000-0029
1347290
1243520
1347246
1347195
1348510
901-02-120-7528
X04-01-031-7709
1347308
1347305
1347261
34-084
GO -02-010-0583
1342930
1344042
1243355
SO0 -D60-06800
1348285
1346272
1347278
01 I3 12957
1342800
1347266
GO0 OOt
1347284
1313227
13456495
1313227
1346333
1342005
1347301
1 MC}{“ 2

"1 S /T A

1343014
1343000
1313227
Tas N
1310143
1347303
13448659

REPLACEMENT PARTS

DESCRIPTION

#10-32 X 3/8" TRUSS HD 8CR
M5 PUSH NUT

WHEEL

BUSHING

(DIN 885) M5 LOCK NUT
PLATE

BLADE GUARD

LABEL

GUARD MOUNT

SPRING

{DIN 603) M5 X 10MM CARRIAGE HD SCR
ARBOR BOLY

QUTER BLADE FLANGE
PIVOT BOLT

GUARD STOP

SPECIAL 8CR

BLADE (SEE NOTE A)

INNER BLADE FLANGE
5/16-18 X 38" HEX HD SCR
(DIN 7885) M6 X 35MM PAN HD BCR
(DIN 7980} M6.1 LOCK WASHER
UPPER ARM, INCL:
NAMEPLATE

WARNING LABEL

17/4-20 X 1/2° TRUSS HD SCR
174" FLAT WASHER

DUST SHROUD (CMO)

DUST SPOUT (CMO)

DUST SPOUT (EMO)

DUST BAG

#1024 X 38" ROUND HD SCR
CLAMP

(DN 913) MO X 2O0MM HEX SOC SET SCR
(EHN S84 MO HEX NUT
SA1e-18 01T 1/27 HeX HD SCK
SHEACEH

BUSHING

P PR

FLAT WASHER

SATETE LOOK NUT

DIZEcE AR RO

#1032 A 1427 ROUND HD SOR

WARNING LABEL

(DIN 75138) M4 X 12MM CHEESE HD SCR
CORD CLAMP

(DIN 7513B) M4 X 12MM CHEESE HD SCR
SWITCH

(DIN 79718) M35 X 10MM PAN HD SCR
COVER PLATE

ME 4 FLAT WASHER

(DIN ©12) MB X 20MM HEX SO0 HD SCR
LOWER HANDLE

38" GROMMET

GROUND LUG

(DIN 7513B) M4 X 12MM CHEESE HD SCR
(DIN B797A) M5.3 EXT TOOTH WASHER
(DIN B5) M5 X 8MM PAN HD SCR

TOP HANDLE

HOB X 314" PAN HD SCR

"NOT SHOWN ASSEMBLED
MO = EARLY MODELS ONLY
CMOD = CURRKENT MODELS ONLY

NOTE A: USE CROSS CUT BLADES ONLYI DO NOT USE BLADES

Eii ““““ SIGHNELD FL

R RIPPING, COMBINATION BLADES OR

EADES WWTH EXOESSDE MM ANGLES

Page 2MB-BAF P

REF.
NO.

w

SRRAJ2B8Y

67

8 8

71

72

74
75

75A
758

PART NUMBER

1348243
1347295
1347291
1243520
1243407
1341834
1347247
1243520
1346716
1330258
1347260
1348261
1347587
400-08-139-0008
1347568
1344026
1343538
1348262
400-08-139-001 1
1348661
1348660
1343267
1345470
1343504
1349622
1347196
1246140
1243520
1347226
1246008
1348263
1348266
1348267

1347270

13472050

1246001

1346201

1346290

1347264

1346200

134620

HO102-403- 1123

13477496

1347221

Q01 -04-080-0104

Q02-01-120-1034

G01-05-163-1126

1347238

1345330

134728
1 340288
13473 A
SO4-01 0317708
1347237
GO -02-01 G501
GO4-01-010-10049
1347744
GO1-04-150-1178
SO2-01-120-1034
1347236

MOTOR ASSY, INCL:

JACKSHAFT ASSY

(DIN 7985) M6 X 12MM PAN HD SCR
{DIN 7980) M6.1 LOCKWASHER

EXT RET RING

BALL BEARING

GEAR HOUSING

(DIN 7980) M6.1 LOCK WASHER
(DIN 7985) M6 X 25MM PAN HD SCR
EXT RET RING

ARBOR LOCK PIN

SPRING |

RING

BALL BEARING

ARMATURE

(DIN 85) M5 X 65MM PAN HD SCR
(DIN 7980) M5.1 LOCK WASHER
FIELD

BALL BEARING

SPECIAL WASHER

SPECIAL WASHER

WAVE WASHER

HOUSING

(DIN 985} M5 LOCKNUT

BLOCK

MOTOR NAMEPLATE

(DIN 125) M6.4 FLAT WASHER
(DIN 7980) M6.1 LOCK WASHER
(DIN 7985) M6 X 35MM PAN HD SCR
(DIN 916) M5 X 12MM HEX SOC SET &
BRUSH HOLDER

BRUSH

BRUSH CAP

PLATE

STOP SCR

(DIN 84) M5 X 12MM CHEESE HD SCR
WASHER

SPACER

LINKAGE

SPACER

WASHER

1032 X /2" PAN HD SCR
SPRING PLATE

LOCK DOWN PIN

EXT RET RING

17420 X 1 172" HEX SOC SET SCR
1/4-20 HEX NUT

HOB.32 X 546" PAN HD SCR
PINCH GUARD

CLIP

WA b R

LOCK NUT

WASHER

HANDLE

YR FLAT WASHER

HEVEL SUPPORT

#10-32 X 38 ROUND HD SCR
FLAT WASHER

BEVEL POINTER

1/4-20 X 3/4° HEX SOC SET SCR
17420 HEX NUT

BPIVOT STUD




~269 (6)

~262 (4)

¥

.y

:
)
g

'
T,

T g 2 ¥ g ..mxa
? n”.v R 3 u...h. |
? 5 ..u. a..x.
€N 0o I o
o¥e /

......................

e i e m e ——————— [FSCa)

........................

.............................

MAB-CA/PH

3

Fage

oy
e

— Cop €3 T

Rt - €3 £ i ﬁsﬁ

-
ey
LN
T
n
'

4

i

i ' = " i a A . - :

i ..n],...;; ..n.h;.r; Mrrfi.m ﬁ.J.,.:m m_u.,...fm .h... ...x. ...Hx - &
- ; ;

- -
L - . . . -
- " . - .
3 s Lt - . . :
- H - - - " - H T
_ : s s : : : : : '
MH.”.% - m... : i H : i ; i : i
. - - : H . H . : i
: : »

U2 0 od oy O ~ g €2 ST o
Oy e NS B RS £ £ O O




- REPLACEMENT PARTS

REF, _ - | REF. - -
NO. U SCRIPTION NO. ART CRIPTI
200 1346305 RETAINER 245  904-01-031-7709  1/4" FLAT WASHER
201 1346306 SPRING 246 1347293 LOCK NUT
202 1347254 PLATE 247 1347252 WASHER
203  904-02-020-1725 316" LOCK WASHER 248 1348257 LABEL
204  901-02-453-1123  #10-32 X 1/2" PAN HD SCR 249 1347229 BASE
205 1349163 SPECIAL WASHER 250 438-01-0070042 WIRE NUT
206 1350280 1/4-20 LOCK NUT 251 1345044 POWER CORD
207 1347281 BRAKE STRAP 252 1348268 GREEN WIRE
208 1347282 RETAINER 253 1320102 (DIN 6797A) M43 EXT TOOTH WASHER
200 1347292 1/4-20 X 2 1/2" FLAT HD SCR 254 1347527 (DIN 7985) M4 X 10MM PAN HD SCR
210 432-09-067-0001  CLAMP LEVER 255 1348269 RED WIRE w.
211 904-01-010-1603  1/4" FLAT WASHER 256 1348270 BLACK WIRE
212 1347305 FENCE SLIDE 257 1347283 WRENCH ,
213 1347302 FENCE SLIDE SUPPORT 258 865030202167 18" HEX WRENCH
214 1347307 EXTENSION TABLE 259  95503-013-1490  5/32" HEX WRENCH
215 904-01-010-1604 516" FLAT WASHER 200 1243526 (DIN 125) M8.4 FLAT WASHER
216  904-02-010-1703  5/16" LOCK WASHER 261 904020101703  5/16" LOCK WASHER
217  901-01-060-0602  5/16-18 X 1 1/4" HEX HD SCR 262  901-01-060-0608  5/16-18 X 7/8" HEX HD SCR
218  Q01-01-060-0607  5/16-18 X /4" HEX HD SCR 263 1347306 FENCE
219 904-02-010-1703  5/16" LOCK WASHER 264 1347230 INDEXING RING
220 904-01-010-1604  5/16” FLAT WASHER 265 1342880 STEEL BALL
‘ 1347298 CLAMP ASSY, CONST OF: 266 1347276 SPRING
221 1346316 LEVER 267  901-03-033-1690 #1032 X 58" FLAT HD SCR
222 1347263 PLUNGER 268 1347273 DETENT HOUSING
223 1346337 SPRING 269  901-02-030-0466  #08-32 X 3/8" FLAT HD SCR
224 1246023 (DIN 1481) M4 X 28MM SPRING PIN 270 1347274 PLATE
225 904-01-010-1603  1/4" FLAT WASHER 271 1346269 WEAR PAD
226 1342015 CUP 272 1347198 LABEL
227 904-01-010-1610 FLAT WASHER 273 1347234 ROTATING TABLE
228 N4-02-010-1726 LOCK WASHER 274 1243360 (DIN 7980) M10.2 LOCK WASHER
229 901-02-010-0561  #10-32 X 3/8” ROUND HD SCR 275 1347259 STOP STUD
230 1342944 RUBBER CAP 276 1347265 BEVEL SCALE
231 1348273 INT RET RING 277 1347227 BLADE INSERT
232 1346319 BODY 278  901-02-010-0561  #10-32 X 3/8" ROUND HD SCR
233 1346338 SPRING 279 901-02-050-0723  #08-32 X 1/2" FILL HD SCR
234 1346318 LEVER 280 904010101602  3/16" FLAT WASHER
235 1348273 INT RET RING 281 1347253 MITER POINTER
236 1346313 SHAFT 282 1347272 STRAP
737 1347297 KNOB 283  90402-010-1726  LOCK WASHER
739 Q04-01-081-7708 /4 FLAT WASHER 284  S01-05-163-1126  #08-32 X 5/16” PAN HD SCR
240 Q02-01-120-1034  1/4-20 HEX NUT 285 1347255 " BAR ASSY
241 1347228 FOOT 286 O01-05-743-1218 #0832 X 1/2" FLAT HD SCR
242 1347262 RUBBER FOOT 287 1347299 HANDLE
243 001-02-010-0504  1/4-20 X 34" ROUND HD SCR 288 1347236 PIVOT STUD
o44 004020201702 14 LOCK WASHER 269 901-11-0200819  1/4-20 X 1 1/4" CARRIAGE HD SCR

* NOT SHOWN ASSEMBLED

STANDARD SAFETY EQUIPMENT
in order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Centers for service/repair. Any product which is presented to a Delta Authorized
Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the custor
will be charged for any such servicefrepairs. Customers can avoid such charges only if the missing safety component is supplied to the service cente.
the time of repair.
This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Della
Technical Publications Department or through your local service outlet,

Page 4MB-6A/FPR Printed in U.S. A,



